
02 - 2012
196092-6

Tilt Base Set
(For Model RT0700CX3)

 

2

13

12

14

15

17

16

1

8

3

11
10

9

7

6

4
5



Item No. Type Sub Part No. Description Qty Unit
1  140741-7 TILT BASE COMPLETE 1 PC.
2  265792-0 THUMB SCREW M5X35 1 PC.
3  941151-9 FLAT WASHER 6 1 PC.
4  941101-4 FLAT WASHER 5 1 PC.
5  252103-8 HEX. LOCK NUT M5-8 1 PC.
6  265761-1 THUMB SCREW M5X16 1 PC.
7  942101-7 SPRING WASHER 5 1 PC.
8  941101-4 FLAT WASHER 5 1 PC.
9  265761-1 THUMB SCREW M5X16 1 PC.
10  942101-7 SPRING WASHER 5 1 PC.
11  941101-4 FLAT WASHER 5 1 PC.
12  227262-7 SPUR GEAR 16 1 PC.
13  346392-6 CAM PLATE 1 PC.
14  163524-8 LOCK LEVER COMPLETE 1 PC.
15  424396-9 RUBBER CAP 1 PC.
16  413150-6 BASE PROTECTOR 1 PC.
17  912107-9 COUNTERSUNK HEAD SCREW M4X8 4 PC.

2 Part No. 196092-6


	196092-6 - PAGE 1
	196092-6 (for PB).pdf

